saronas. FCC RF Test Report

Report No. : FG571614B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 493 | 493 | 9.83 | 9.73 - - -
Middle CH - - - - 496 | 481 | 977 | 9.71 - - -
Highest CH - - - - 494 | 493 | 981 | 9.79 - - -
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samran . FCC RF Test Report Report No. : FG571614B

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

) o
v v
Ref Level 24.60 dém  Offset 4,60 db & RBW 100 kHz Ref Level 24.60 dbm _ Offset 4,00 db w RBW 100 kHz
e Att 30ds  SWT 19 ys @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.50 dBm| Mi[1] 13.14 dBm)|
& % 707.43900 MHz| 4 M1 707.43900 MHz|
10 AN LA NN i ~/‘»4‘?qpr‘-'1/’\, 26.00 dB} 10 - Pl s Vaa¥ Nﬁ!&\nf\,/\/u 26.00 dB)|
Bw \ 4.925000000 MHz| }‘ Bw 4.925000000 MHZ|
od Q factor \ 143.6 o Q factor 143.6
[
12 \,
-10 ‘K -10 T,{ ¥
i \ - / !
A0 AR ead A
| ok Wl m A AN Y\
3 A AW ”
-40 -40
50 di 50 d
-60 60
-70 -70
GCF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 707.439 MHz 14.50 dem nde down | 4.925 MHz ML i 707.439 MHz 13.14 dBm nd8 down 4.925 MHz
T1 il 704.052 MHz -11,38 dBm nds 26.00 d8 T1 1 704.032 MHz -12.90 dBm nd8 26.00 d8
T2 1 708.978 MHz -11.38 dém Q factor 143.6 T2 1 708.958 MHz -12.94 dém Q factor 143.6
Y
L ] J - ¢ i J -

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

) o
v v
Ref Level 24.80 GBm  Offset 4.60 0B & RBW 100 kHz Ref Level 24.80 dBm  Offset 4.60 Gb @ RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT 19 s @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 17k Max
M1[1] 14.40 dBm| Mi[1] 13.50 dBm)|
& e 710.85900 MHz| 4 708.26200 MHz|
i PN AN Ao P NP IR iy 26.00 dB)| W A FAA s 26.00 dB)
Bw 4.955000000 MHz| / \ 4.805000000 MHZ|
od // Q factor 143.5] o Q factor 147.4
-10 j \ -10
7 \
s / \ e /
20 } ¥ 20 1
Y PN, A Aot S
v A a g ATa hvan s
-50 di 50 d
-60 60
-70 -70
GF 710.0 MHz 1001 pts Span 10.0 MHz GF 710.0 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 710.859 MHz 14.40 dBm ndB down 4,955 MH2 M1 1 708.262 MHz 13.50 dém ndé down 4.805 MH2
1] 1 707.483 MHz -11,88 dBm nds 26.00 d8 T1 1 707.572 MHz -12.61 d8m nds 26.00 d8
T2 1 712.438 MHz -11,93 dém Q factor 143.5 T2 1 712.378 MHz -12.80 dém Q factor 147.4
T' n T
L X J L i J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum [“5" Spectrum s
Ref Level 24,80 Gbm  Offset 4.60 Gb & RBW 100 kHz Ref Level 24.80 Bm  Offset 4.60 6B & RBW 100 kHz
jo Att 30ds  SWT 19 ys @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
= Mi[1] 14.66 dbm| = Mi1] 14.26 dBm
4 y 713.76000 MHz| @ ™ 712.24100 MHz|
10 st VAYAY PN ,"4\"\,le81\f‘/\\."‘-,f\,‘/‘ 26.00 dB} 10 r, ﬂ, AaTA s PBANA A a0 26.00 dB)|
/ Bw 935000000 MHZ| /‘ Bw \ 4.925000000 MHz|
g { Q factor \‘ 144.6 a Q factor 144.6
{ i te
-10 -10 -
i »\ ] \
20 £ \ 20 / ‘\
Lo N2 N AL 5 ol |
£ Ve B e | AN [~ =
v ~ S
40 -40
50 di sod
-60 d -60
70 di -70d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 713.78 MHz 14.66 dem ndB _down 4.935 MHz ML 1 712.241 MHz 14.28 dBm ndé down 4.925 MHz
T1 1 710.993 MHz -11,33 dém nds 26.00 d8 T1 1 711.052 MHz -11.55 d8m nd8 26.00 d8
T2 1 715.928 MHz -11.44 dBm Q factor 144.5 T2 1 715.978 MHz -11.73 dem Q factor 144.6
— ~ —
L ) J L ¢ )i J L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571614B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum ‘"%’ pectrum Lz
Ref Level 24,80 dBm Offset 4.60 dB & RBW 300 kHz Ref Level 24.60 dém Offset 4.60 dB & RBW 300 kHz
jo Att 30dB SWT 126 ps @ VBW 1MHz Mode Auto FFT jo Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
51 mi[1] 16.22 dBm)| Mi[1] 15.51 dBm)|
« = % » 708.0010 MHz «@ x| i 706.8420 MHz|
10 o A B 5 e L""—n’ﬂﬂ‘\mkf"\ 26.00 dBj 10 Vel Vadaa fL,».’\-\m \".’\Nv\ 26.00 dB|
Bw \ 9.830000000 MHZ| & Bw \ 9.730000000 MHZ|
od Q factor \ 72.0] od / Q factor \ 72.6)
Y ¥ !
-10 df ¥ \ -10
[
-20 df — - -20 df /
e e ava did o : | A~
AN ] O ALy e
-40 -40
<50 d <50 di
-60 -60
-70 -70
CF 709.0 MHz 1001 pts SEOH 20.0 MHz CF 709.0 MHz 1001 E(s Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 708.001 MHz 16.22 dem ndé down 9.83 MH2 1 706.842 MHz 15.51 dém ndé down 9.73 MH2
T1 3 704.045 MHz -9.77 d8m nds 26.00 d8 T1 1 704.185 MHz -11.06 dBm nds 26.00 d8
T2 1 713.875 MHz -9.63 dém Q factor 72.0 T2 1 713.915 MHz -10.43 dém Q factor 72.6
- — ~— - —
L )| J - ¢ )i J L

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Spectrum pectrum v
Ref Level 24,60 dBm Offset 4.60 dB & RBW 300 kHz Ref Level 24.60 dBm Offset 4.60 dB & RBW 300 kHz
jo Att 30dB8 SWT 126 ps @ VBW 1MHz Mode Auto FFT jo Att 30dé SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @ 1Pk Max
M1[1] 16.19 dBm| M1 13 dBm|
« X ” 707.0830 MHz| 4 X 712.0580 MHz|
P P e e L e Bt AN 26.00 dB) % AT I A NAE VAN 26.00 dB
{ Bw 9.770000000 MHZ| / Bw 9.710000000 MHZ|
od ! Q factor 72.4 i / Q factor \ 73.3
Y Tl
-10 ¢ -10 < L
/
b~ <20 —~ : \\
AN A~AN A T s A A
%50 di o
-40 -40
50 di <50 d
-60 -60
-70 -70
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
707.083 MAz 16.19 dBm nd8 down 9.77 MHz 1 712.056 MAz 15.13 dBm nd8 down 9.71 MHZ
T1 | 1 705.025 MHz -9.64 dBm nds 26.00 d8 T1 1 705.165 MHz -10.65 dBm nds 26.00 d8
T2 1 714.795 MHz -8.87 dém Q factor 72.4 T2 1 714.875 MHz -10.62 dém Q factor 73.3
— —
( N J - ¢ N J -

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

“‘37‘ pectrum 3
Ref Level 24,80 GBm  Offset 4.60 GB @ RBW 300 kHz Ref Level 24.80 dBm  Offset 4.60 b & RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @37k Max
= MIL1] 16.71 dbm| m P mi[1] 15.80 dBm)
« o Al » a 708.1630 MHz =@ 3 i 708.4830 MHz
. S N ANt . 26.00 dBy 10 e \AINes 7 B A 26.00 dB|
/ Bw \ 9.810000000 MH2| I Bw 9.790000000 MH2|
Qfactor 72.2) { Q factor 72.4
0 0
i 1
-10 10 -}i &\
20 20 J y
N N APy o N A DA A
yay bt \] P P, i MaVAVAN
-40 -40
-50 di sod
-60 d 60 d
-70 di -70 d
GF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 708.163 MHz 16.71 dem nd8 _down 9.81 MHZ ML i 708.483 MHz 15,80 dBm ndB down 9.79 MHz
TL 1 706.065 MHz -9.39 dBm nds 26.00 d8 T1 1 706.125 MHz -10.64 dam nds 26.00 d8
T2 1 715.875 MHz -8.75 dem Q factor 72.2 T2 1 715.915 MHz -10.21 dam q factor 72.4
( N J - L N J -
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saronas. FCC RF Test Report

Report No. : FG571614B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 450 | 4.48 | 9.05 | 8.99 - - -
Middle CH - - - - 449 | 448 | 9.05 | 9.05 - - -
Highest CH - - - - 447 | 450 | 8.99 | 8.95 - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571614B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum - 2
Ref Level 24.60 dém _ Offset 4,60 b RBW 100 kHz Ref Level 24.60 dbm  Offset 4,00 b RBW 100 kHz
o At 30de SWT  19ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT  19yus @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o375 viax
M1[1] 13.90 dBm| Mi[1] 13.65 dBm|
4 704.75200 MHz| & 706.78000 MHz|
o Ve AN AN DG B s 4.495504496 MHz| % AW fin \ QLGB A AT 4.475524476 MHz|
od - 0 I
i ] ,\
/
-10 \ -10 7
\ / \
20d 20 -
A v AN \ R
0% 1 Ve iad i A PN e / Vin, il VA
M\ e Ve,
-40 -40
-s0d S0 d
-60 -60
-70 -70
GCF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 704.752 MHz 13.90 dem ML i 706.78 MHz 13.65 dém
T1 1 704.25225 MHz 9.53 dBm Oce Bw 4.495504496 MH2 T1 1 704.26224 MHz 9.30 dem Occ Bw 4.475524476 MH2
T2 1 708.74775 MHz 9,53 dém T2 1 708.73776 MHz 8,37 dém
— - —
L ] J - ¢ ] J -
spectrum 2 pectrum 2
Ref Level 24.60 dém  Offset 4,60 b RBW 100 kHz Ref Level 24.60 dbm  Offset 4,00 b RBW 100 khz
o At 30de SWT  19ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT 19 s @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
M1[1] 14.47 dbm| Mi[1] 13.79 dBm)|
& ; 710.02000 MHz 4 = 708.26200 MHz
o ; WA AN < NN 4.485514486 MHz (7 ' e FEIBY N 4.475524476 MHz|
| \
0 di 0d T
/ \
-10 . -10 .
{ \
d / d
20 i \ 20 {
J . i - VN A
P R Ralesss T VA
-40 -40
sod s0d
-60 -60
-70 -70
GF 710.0 MHz 1001 pts Span 10.0 MHz GF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 710.02 MHz 14.47 d8m M1 1 708.262 MHz 13.79 dém
T1 1 707.75225 MHz 10.12 dBm Occ Bw 4.485514486 MH2 T1 1 707.75225 MHz 9.75 dom Occ Bw 4.475524476 MH2
T2 1 712.23776 MHz .71 dBm T2 1 712.22777 MHz 8,00 dBm
)4

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=)

=

pectrum pectrum
Ref Level 24,80 GBm  Offset 4.60 cb  RBW 100 kHz Ref Level 24.80 Bm  Offset 4.60 Gb  RBW 100 kHz
jo Att 30d8  SWT 19 ys @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 19 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
7 Mi[1] 14.95 dbm| = M1l 14.02 dBm)
4 - Y " 713.42000 MHz| @ 711.46200 MHz|
& ANV A A et B, 4.465534466 MHz| & T e AN A AN A Ao REOBYY, 4.495504496 MHz|
7 .
[ ]
? ] t 0 7
/ \ /
-10 -10
/ \ / \
20 7 - 20 £ ‘\
\ /
am A A A J \ \ A AN/ L
A « M IR ALY Vg g ey
40 -40
-50 di sod
-60 d -60
70 di 70 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 713.42 MHz 14.95 dBm ML 1 711.462 MHz 14.02 dBm
T1 1 711.26224 MHz 10.14 d8m Occ Bw 4.465534466 MHz T1 1 711.25225 MHz 8.54 dém Occ Bw 4.495504496 MHz
T2 1 715.72777 MHz 10.53 dBm T2 1 715.74775 MHz 9.85 dem

—
[

—
L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571614B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum - 2
Ref Level 24.80 GBm  Offset 4.60 0B & RBW 300 kHz Ref Level 24.80 cBm  Offset 4.60 6B @ RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O o375 viax
M1[1] 15.52 dbm| 15.66 dBm)|
« g 707.3620 MHz| & 710.3190 MHz|
10 T O™ 9.050949051 MHz| N e N~ 8.991008991 MHz|
od +
/
-10 f
N = % s
N o, L NN .
% T e
-40 -40
-50 di -50 d
-60 -60
-70 -70
GF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 707.362 MHz 15.52 dem ML i 710.319 MHz 15.66 dém
TL 1 704.5045 MHz 9.72 dem Oce Bw 9.050949051 MHz TL 1 704.4645 MHz 9.63 dBm Occ Bw 8.991008991 MHz
T2 1 713.5554 MHz 9.85 dém T2 1 713.4555 MHz 8,99 dém
— - —
L ] J - ¢ ] J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

=)

=)

Spectrum pectrum
Ref Level 24.80 GBm  Offset 4.60 0B & RBW 300 kHz Ref Level 24.80 dBm  Offset 4.60 6B @ RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
16.05 dBm| Mi[1] 15.73 dBm)|
& " - 712.9770 MHz| 4 = x . 708.6210 MHz|
s E o bl YAARY 0.050049051 MHz (7 AN AN AN e BB 9.050949051 MHZ
[ /
od o d /
[ / \
-10 -10 .
/ \ | \
/ \ { \
-20 d 7 v -20 d i v
P o N " [ R Vo e
VA ms o O e SV A | wembion o
-40 -40
-50 di -50 d
-60 -60
-70 -70
GF 710.0 MHz 1001 pts Span 20.0 MHz GF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 712.977 MHz 16.05 d8m M1 1 708.621 MHz 15.73 dém
T1 1 705.4645 MHz 10.53 dBm Occ Bw 9.050949051 MHz T1 1 705.4845 MHz 10.13 dBm Occ Bw 9.050949051 MHz
T2 1 714.5155 MHz 10.41 dBm T2 1 714.5355 MHz 10.03 dém
— —
( I J - L )| J -

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

=)

pectrum pectrum
Ref Level 24,80 GBm  Offset 4.60 0B & RBW 300 kHz Ref Level 24.80 Bm  Offset 4.60 6B & RBW 300 kHz
jo Att 30d8 SWT 126pus @ VBW 1MHz Mode Auto FFT fo Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max @37k Max
204d ‘:»u[n /w‘:ju(l‘l'»:‘-::'l‘: 204d M1[1]
AN S 0 O ~ 0 N N i i
& N o O mon— N 8.991008991 MHz 7 AAVAAY, handi e Glartw L2 8.951048951 MHz
{ X
0 i 0 \
{ \ \
-10 { i -10 A
f / \
/
20 /J 20 . N
el N w R i AAN A\ A
30 = 50— —
-40 -40
-50 di sod
-60 d -60
70 di 70 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 712.698 MHz 16.39 dBm ML 1 706.824 MHz 16.23 dBm
TL 1 706.5045 MHz 10.25 dBm Occ Bw 8.991008991 MHz TL 1 706.5045 MHz 9.52 d8m Occ Bw 8.951048951 MHz
T2 1 715.4955 MHz 9.48 dém T2 1 715.4555 MHz 9.34 dBm
— —
L ) J L ¢ )| J L
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571614B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge

/1RB

o
Spectrum v
Ref Level 22.60 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 22,80 dém  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 bt dhock AES = | SPURIRWE CHIEKABS e
Line _$PURIOUS_} INE_ABS PAES (\ Line _$PURIOUS_| INE_ABS ﬂ PABS
10 der 10 d8m { \
od }I k\ 0 dem f \
-10 b -10 de —
SPURIOUS_LINE_ABS_ [ 1 }’ H
-20 d8 } \ 20 de {k
-30 d8m /' L ﬁ ﬂ 4dds J{\\ A \
40 dB o\ a
N JUl ¥ | A [
-50 d8 i 50 dém
fj\\_‘/x/ = " ~TN S \
—)
-60 dem T 60 dBm
’——‘—”_‘“\MJ S
70 dBm -70 dém
Start 690.0 MHz 3003 pts Stop 709.0 MHz | (| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW [ Frequency | PowerAbs |  Alimit
53000012 703,500, Mz 100.000 Kz 70385308 Wiz -32.73 dBm -19.73 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 20.12 dBm -9.88 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99985 MHz -26.50 dBm -13.50 dB 716.000 MHz TiE T e ] G000 s AT TR e i T
Jo4.000 bz J09.000 Mhz 100.000 kHz 704.35714 MHz 2SS e -9.41 d8 716.100 MHz 725.000 MHz | 100.000 kHz | 716.10445 MHz | -27.47 dBm -14.47 dB
-~ Y —
J J we L JU ] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum £ Spectrum =
Ref Level 22.60 dBm  Offset .80 dB Mode Auto Sweep RefLevel 22,60 dm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 avgrwr
20 dbinidhoek T IRHECHYEKARS e
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10d 10 dBm
Lot B R, e
y - | . =
-10 df [ \ 10 dBm \
SPURIOUS_LINE_ABS_ ’ \ \
20d f i{llfz0 @ H
-30d _/1 -30 di
; P — ) N
-40 -40 Al =
| ——t———
-50 df -50 dBm
==
60 db -50 dBm
—
70 d8 704
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | __Powerabs |  ALimit
690.000 MHz 703.900 MHz 100,000 kHz 703.89306 MHz -31.48 dBm -18.48 dB 711.000 MHz 716.000 MHZ 100,000 kA2 711.01658 MIz .75 dom -23.05 0B
703.900 MHz 704,000 MHz 30.000 kHz 703.99835 MHz -32.64 dBm -19.64 dB 716.000 MHz | 716.100 MHz | 30,000 kHz 716.00744 MHz | 34.00 dbm 51008
AL e RO 100.000 kHz 704.65004 MHz 6.48 dBm -23.52 d8 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz | -35.88 dBm -22.88 dB
-~ Y — - —
L J J wo )y [
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571614B

LTE Band 17 / 5MHz / 16QAM

Spectrum
Ref Level 22.60 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 22,80 dém  Offset 4.80 dB Mode Auto Sweep
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0008
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Report No. : FG571614B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 7 / 5MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 12 6 14.18 0.0262 11.57 0.0144
Middle QPSK 12 6 14.53 0.0284 12.28 0.0169
Highest 12 6 14.38 0.0274 12.51 0.0178
Lowest 1 12 14.48 0.0281 11.86 0.0153
Middle 16QAM 1 12 14.59 0.0288 12.40 0.0174
Highest 1 12 14.63 0.0290 12.82 0.0191
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
R NV RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 14.33 0.0271 11.72 0.0149
Middle QPSK 1 0 14.59 0.0288 12.23 0.0167
Highest 1 0 14.54 0.0284 12.79 0.0190
Lowest 1 49 14.40 0.0275 11.86 0.0153
Middle 16QAM 1 49 14.68 0.0294 12.43 0.0175
Highest 1 49 14.64 0.0291 12.86 0.0193
Limit EIRP < 2W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 7 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 74 14.11 0.0258 11.60 0.0145
Middle QPSK 1 74 14.25 0.0266 11.92 0.0156
Highest 1 74 14.41 0.0276 12.39 0.0173
Lowest 1 0 14.29 0.0269 11.75 0.0150
Middle 16QAM 1 0 14.40 0.0275 12.09 0.0162
Highest 1 0 14.66 0.0292 12.55 0.0180
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 14.26 0.0267 11.72 0.0149
Middle QPSK 1 0 14.49 0.0281 11.99 0.0158
Highest 1 0 14.50 0.0282 12.43 0.0175
Lowest 1 99 14.44 0.0278 11.86 0.0153
Middle 16QAM 1 99 14.66 0.0292 12.19 0.0166
Highest 1 99 14.65 0.0292 12.59 0.0182
Limit EIRP < 2W Result PASS
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 17 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 16.62 0.0459 -1.41 0.0007
Middle QPSK 1 0 16.73 0.0471 0.12 0.0010
Highest 1 0 17.09 0.0512 0.01 0.0010
Lowest 1 0 16.31 0.0428 -1.51 0.0007
Middle 16QAM 1 0 16.41 0.0438 -0.88 0.0008
Highest 1 0 16.31 0.0428 -1.36 0.0007
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation :
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 17.03 0.0505 -0.13 0.0010
Middle QPSK 1 0 17.15 0.0519 0.03 0.0010
Highest 1 0 17.22 0.0527 -0.10 0.0010
Lowest 1 0 16.46 0.0443 -0.91 0.0008
Middle 16QAM 1 0 16.37 0.0434 -0.92 0.0008
Highest 1 0 16.45 0.0442 -0.84 0.0008
Limit ERP < 3W Result PASS
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s=amranas. FCC RF Test Report Report No. : FG571614B

Radiated Spurious Emission
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -58.76 -25 -33.76 -76.99 -66.12 2.34 9.70 H
7501 -54.43 -25 -29.43 -79.76 -63.8 2.43 11.80 H
10001 -50.83 -25 -25.83 -79.63 -60.33 2.70 12.20 H
H
H
Lowest g
5000 -60.92 -25 -35.92 -77.48 -68.28 2.34 9.70 \
7501 -55.96 -25 -30.96 -79.77 -65.33 2.43 11.80 V
10001 -53.21 -25 -28.21 -79.63 -62.71 2.70 12.20 V
V
V
V
5065 -58.10 -25 -33.10 -77.65 -65.43 2.37 9.70 H
7599 -54.11 -25 -29.11 -79.12 -63.57 2.40 11.86 H
10131 -50.79 -25 -25.79 -79.24 -60.35 2.70 12.25 H
H
H
Middle H
5065 -59.22 -25 -34.22 -77.46 -66.55 2.37 9.70 \Y
7599 -55.37 -25 -30.37 -79.38 -64.83 2.40 11.86 \Y
10131 -52.38 -25 -27.38 -79.22 -61.94 2.70 12.25 V
V
V
V
5133 -59.55 -25 -34.55 -78.88 -66.84 241 9.70 H
7698 -53.73 -25 -28.73 -78.6 -63.28 2.37 11.92 H
10263 -49.74 -25 -24.74 -78.83 -59.35 2.69 12.31 H
H
H
Highest H
5133 -60.82 -25 -35.82 -78.9 -68.11 2.41 9.70 V
7698 -54.82 -25 -29.82 -78.91 -64.37 2.37 11.92 V
10263 -52.47 -25 -27.47 -79 -62.08 2.69 12.31 V
\%
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 7 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

4998 -58.05 -25 -33.05 -77.13 -65.41 2.34 9.70 H
7500 -53.67 -25 -28.67 -79.08 -63.04 2.43 11.80 H
10002 -50.29 -25 -25.29 -79.41 -59.79 2.70 12.20 H
H
H
Lowest ¢
4998 -60.78 -25 -35.78 -77.5 -68.14 2.34 9.70 V
7500 -55.44 -25 -30.44 -79.78 -64.81 2.43 11.80 V
10002 -52.44 -25 -27.44 -79.04 -61.94 2.70 12.20 V
V
V
V
5061 -56.99 -25 -31.99 -75.2 -64.32 2.37 9.70 H
7592 -53.29 -25 -28.29 -78.62 -62.75 2.40 11.86 H
10122 -50.32 -25 -25.32 -78.93 -59.87 2.70 12.25 H
H
H
Middle H
5061 -58.85 -25 -33.85 -76.4 -66.18 2.37 9.70 \Y
7592 -55.33 -25 -30.33 -79.41 -64.79 2.40 11.86 \Y
10122 -52.79 -25 -27.79 -78.8 -62.34 2.70 12.25 V
V
V
V
5124 -58.02 -25 -33.02 -78.02 -65.31 2.41 9.70 H
7680 -53.70 -25 -28.70 -77.74 -63.24 2.37 11.91 H
10245 -49.45 -25 -24.45 -78.7 -59.05 2.69 12.30 H
H
H
Highest H
5124 -60.43 -25 -35.43 -78.21 -67.72 2.41 9.70 V
7680 -54.27 -25 -29.27 -78.93 -63.81 2.37 11.91 V
10245 -51.39 -25 -26.39 -78.73 -60.99 2.69 12.30 \
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5007 -58.85 -25 -33.85 -77.73 -66.21 2.34 9.70 H
7509 -54.50 -25 -29.50 -79.4 -63.88 2.43 11.81 H
10011 -50.25 -25 -25.25 -79.76 -59.76 2.70 12.20 H
H
H
Lowest H
5007 -60.45 -25 -35.45 -77.74 -67.81 2.34 9.70 V
7509 -55.03 -25 -30.03 -79.66 -64.41 2.43 11.81 V
10011 -53.79 -25 -28.79 -79.71 -63.3 2.70 12.20 V
V
V
V
5061 -58.54 -25 -33.54 -77.66 -65.87 2.37 9.70 H
7590 -54.52 -25 -29.52 -79.14 -63.97 2.40 11.85 H
10119 -50.83 -25 -25.83 -79.4 -60.38 2.70 12.25 H
H
H
Middle H
5061 -59.31 -25 -34.31 -77.64 -66.64 2.37 9.70 \Y
7590 -55.83 -25 -30.83 -79.42 -65.28 2.40 11.85 \Y
10119 -53.17 -25 -28.17 -79.5 -62.72 2.70 12.25 V
V
V
V
5115 -58.58 -25 -33.58 -78.13 -65.88 2.40 9.70 H
7662 -54.00 -25 -29.00 -78.87 -63.52 2.38 11.90 H
10218 -50.72 -25 -25.72 -79.22 -60.31 2.69 12.29 H
H
H
Highest H
5115 -60.81 -25 -35.81 -78.33 -68.11 2.40 9.70 V
7662 -54.75 -25 -29.75 -78.74 -64.27 2.38 11.90 V
10218 -52.25 -25 -27.25 -78.85 -61.84 2.69 12.29 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PY7-PM0902
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 7 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5007 -58.48 -25 -33.48 -78.8 -65.84 2.34 9.70 H
7518 -53.54 -25 -28.54 -79.03 -62.93 2.42 11.81 H
10020 -50.76 -25 -25.76 -79.6 -60.27 2.70 12.21 H
H
H
Lowest H
5007 -60.28 -25 -35.28 -77.58 -67.64 2.34 9.70 V
7518 -55.51 -25 -30.51 -79.33 -64.9 2.42 11.81 V
10020 -53.36 -25 -28.36 -79.75 -62.87 2.70 12.21 V
V
V
V
5052 -59.86 -25 -34.86 -78.03 -67.19 2.37 9.70 H
7578 -54.93 -25 -29.93 -79.28 -64.37 2.40 11.85 H
10101 -50.38 -25 -25.38 -79.66 -59.92 2.70 12.24 H
H
H
Middle H
5052 -60.94 -25 -35.94 -77.88 -68.27 2.37 9.70 \Y
7581 -55.96 -25 -30.96 -79.27 -65.41 2.40 11.85 \Y
10101 -53.04 -25 -28.04 -79.49 -62.58 2.70 12.24 V
V
V
V
5102 -59.99 -25 -34.99 -78.34 -67.29 2.40 9.70 H
7653 -54.57 -25 -29.57 -78.85 -64.08 2.38 11.89 H
10200 -50.58 -25 -25.58 -79.2 -60.16 2.70 12.28 H
H
H
Highest H
5102 -60.51 -25 -35.51 -77.93 -67.81 2.40 9.70 V
7653 -54.92 -25 -29.92 -78.92 -64.43 2.38 11.89 V
10200 -52.73 -25 -27.73 -79.2 -62.31 2.70 12.28 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -67.67 -13 -54.67 -72.61 -69.38 0.87 4.73 H
2112 -65.59 -13 -52.59 -74.10 -66.51 1.17 4.24 H
2816 -64.48 -13 -51.48 -75.27 -66.59 1.39 5.65 H
H
H
Lowest g
1408 -68.37 -13 -55.37 -72.32 -70.08 0.87 4.73 V
2112 -64.90 -13 -51.90 -73.78 -65.82 1.17 4.24 V
2816 -64.06 -13 -51.06 -75.37 -66.17 1.39 5.65 \Y
V
V
V
1415 -67.34 -13 -54.34 -72.27 -69.09 0.87 4.77 H
2122 -65.64 -13 -52.64 -74.27 -66.58 1.17 4.27 H
2830 -64.49 -13 -51.49 -75.28 -66.61 1.39 5.66 H
H
H
Middle H
1415 -68.02 -13 -55.02 -71.99 -69.77 0.87 4.77 V
2122 -65.23 -13 -52.23 -74.43 -66.17 1.17 4.27 V
2830 -63.74 -13 -50.74 -75.07 -65.86 1.39 5.66 V
V
V
V
1422 -67.66 -13 -54.66 -72.68 -69.45 0.88 4.82 H
2136 -65.23 -13 -52.23 -74.02 -66.21 1.18 4.31 H
2844 -64.36 -13 -51.36 -75.19 -66.49 1.40 5.68 H
H
H
Highest H
1422 -68.49 -13 -55.49 -72.38 -70.28 0.88 4.82 V
2136 -62.96 -13 -49.96 -72.54 -63.94 1.18 4.31 V
2844 -63.78 -13 -50.78 -75.11 -65.91 1.40 5.68 V
\%
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571614B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -66.96 -13 -53.96 -71.89 -68.67 0.87 4.73 H
2112 -65.58 -13 -52.58 -74.10 -66.50 1.17 4.24 H
2816 -64.31 -13 -51.31 -75.08 -66.42 1.39 5.65 H
H
H
Lowest g
1408 -68.67 -13 -55.67 -72.63 -70.38 0.87 4.73 V
2112 -64.71 -13 -51.71 -73.59 -65.63 1.17 4.24 V
2816 -63.84 -13 -50.84 -75.15 -65.95 1.39 5.65 \Y
V
V
V
1410 -66.88 -13 -53.88 -71.81 -68.60 0.87 4.74 H
2115 -65.77 -13 -52.77 -74.45 -66.69 1.17 4.25 H
2820 -64.61 -13 -51.61 -75.40 -66.72 1.39 5.66 H
H
H
Middle H
1410 -68.64 -13 -55.64 -72.60 -70.36 0.87 4.74 V
2115 -65.26 -13 -52.26 -74.49 -66.18 1.17 4.25 V
2820 -64.06 -13 -51.06 -75.37 -66.17 1.39 5.66 V
V
V
V
1412 -66.99 -13 -53.99 -71.96 -68.72 0.87 4.75 H
2118 -65.64 -13 -52.64 -74.27 -66.57 1.17 4.25 H
2824 -64.36 -13 -51.36 -75.13 -66.48 1.39 5.66 H
H
H
Highest H
1412 -68.47 -13 -55.47 -72.44 -70.20 0.87 4.75 V
2118 -64.69 -13 -51.69 -73.93 -65.62 1.17 4.25 V
2824 -64.14 -13 -51.14 -75.44 -66.26 1.39 5.66 V
\%
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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